

## Stampede® VXL (Model 36076-4) Parts List

Parts shown in bold are optional accessories. Part categories and individual part listings are arranged alphabetically.

	Bearings & Bushings	3629	Seal kit, receiver box (includes o-ring, seals, and silicone grease)
5116	Ball bearings, blue rubber sealed (5x11x4mm) (2)	3623	Skid plates, front & rear (black)
1985	PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)	3623X 3623A	Skid plates, front & rear (blue)
	Body & Accessories	3623P	Skid plates, front & rear (green) Skid plates, front & rear (pink)
1926	Antenna caps, vinyl (2)/ antenna spool	5185	Tires, rubber (2) (fits Traxxas® wheelie bar wheels)
1726	Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1)	3677X	Wheelie bar mount (1) / hardware (blue)
1834	Body Clips (12) (standard size)	3677A	Wheelie bar mount (1) / hardware (green)
3934	Body clips, heavy duty (12)	3677P	Wheelie bar mount (1) / hardware (pink)
1914R	Body mount, front & rear (black)/ body posts, 52mm (2), 38mm (2), 25mm (2), 6.5mm (2)/ body post extensions (4)/ hardware	3677	Wheelie bar mount (1)/ hardware (Stampede®, Rustler®, Bandit series)
3614	Body mounts (front & rear)	2477	Wheelie bar mount/ 3x40 BCS (1)/ 3x30 BCS (1)/ 3x12 BCS (1) (for
3619	Body mounts, front & rear/ body mount posts, front & rear (adjustable)/ 2.5x18mm screw pins (4)	3678	LED light kit installation) Wheelie bar, assembled (black) (fits Slash®, Stampede®, Rustler®,
1815	Body washers (8)	2670V	Bandit® series)
6716	Body Washers, Foam, 2mm/3mm/4mm	3678X	Wheelie bar, assembled (blue) (fits Stampede®, Rustler®, Bandit series)
3651X	Body, Stampede® (also fits Stampede® VXL), blue (painted, decals applied)	3678A	Wheelie bar, assembled (green) (fits Slash®, Stampede®, Rustler®, Bandit® series)
3651G	Body, Stampede® (also fits Stampede® VXL), green (painted, decals applied)	3678T	Wheelie bar, assembled (orange) (fits Slash®, Stampede®, Rustler®, Bandit® series)
3651T	Body, Stampede® (also fits Stampede® VXL), orange (painted, decals applied)	3678P	Wheelie bar, assembled (pink) (fits Slash, Stampede®, Rustler®, Bandit series)
3651P	Body, Stampede® (also fits Stampede® VXL), purple (painted, decals applied)	3678R	Wheelie bar, assembled (red) (fits Slash®, Stampede®, Rustler®, Bandit® series)
3651	Body, Stampede® (also fits Stampede® VXL), red (painted,	9460	Wheelie bar, black (assembled)/ wheelie bar mount
3617	decals applied) Body, Stampede® (clear, requires painting) (requires #3614 to	4976	Wheels (4)/ axles (2) (for T-Maxx®/E-Maxx wheelie bar)
3017	mount)/window, lights, grill decal sheet	4976	Wheels (4)/ Axles (2), for Maxx® Wheelie Bar
3620G	Body, Stampede® VXL, green & blue (painted, decals applied)	5186A	Wheels, aluminum (blue-anodized) (2)/ 5x8mm ball bearings (4)/
3620T	Body, Stampede® VXL, orange & blue (painted, decals applied)		axles (2)/ rubber tires (2)
2514	Decal sheet, racing sponsors	5186	Wheels, aluminum (red-anodized) (2)/ 5x8mm ball bearings (4)/
3613R	Decal sheets, Stampede® VXL		axles (2)/ rubber tires (2)
9950	Official Team Traxxas® racing decal set(flag logo/ 6-color)		Differential Components
5185	Tires, rubber (2) (fits Traxxas® wheelie bar wheels)	2380	Differential, complete (fits 1/10-scale 2WD Rustler®, Bandit,
3677X 3677A	Wheelie bar mount (1) / hardware (blue) Wheelie bar mount (1) / hardware (green)	00041/	Stampede®, Slash®)
3677P	Wheelie bar mount (1) / hardware (gireen)	2381X	Main diff with steel ring gear/ side cover plate/ screws (Bandit, Stampede®, Rustler®)
3677	Wheelie bar mount (1)/ hardware (Stampede®, Rustler®, Bandit	2382	Planet gears (4)/ planet shafts (4)/ sun gears (2)/sun gear alignment
0070	series)		shaft (1) all hardened steel
3678	Wheelie bar, assembled (black) (fits Slash®, Stampede®, Rustler®, Bandit® series)	2388X	Planetary gear differential with steel ring gear (complete) (fits Bandit, Stampede®, Rustler®)
3678X	Wheelie bar, assembled (blue) (fits Stampede®, Rustler®, Bandit	5169	Screws, 2.6x8mm countersunk machine (6) (EZ Start 2 motor)
	series)	1647	Silicone Grease
3678A	Wheelie bar, assembled (green) (fits Slash®, Stampede®,		<b>Driveline Components</b>
3678T	Rustler®, Bandit® series) Wheelie bar, assembled (orange) (fits Slash®, Stampede®,	4628R	Differential output yokes, black (2)/ 3x5mm countersunk screws (2)/ screw pin (2)
3678P	Rustler®, Bandit® series) Wheelie bar, assembled (pink) (fits Slash, Stampede®, Rustler®,	4628X	Differential output yokes, hardened steel (w/ U-joints) (2)
00701	Bandit series)	6828X	Differential output yokes, heavy duty (2)/ screw pin (2)
3678R	Wheelie bar, assembled (red) (fits Slash®, Stampede®, Rustler®, Bandit® series)	1951R	Driveshafts, rear, steel-spline constant-velocity (complete assembly) (2) (fits 2WD Rustler®/Stampede®)
4976	Wheels (4)/ axles (2) (for T-Maxx®/E-Maxx wheelie bar)	1953	Half shaft pro-pack (internal-splined (6)/ external-splined (6)
4976	Wheels (4)/ Axles (2), for Maxx® Wheelie Bar		(plastic shafts only)
5186A	Wheels, aluminum (blue-anodized) (2)/ 5x8mm ball bearings (4)/ axles (2)/ rubber tires (2)	6752	Half shaft, external splined (steel-spline constant velocity) (1) (fits 2WD Rustler®/Stampede®)
5186	Wheels, aluminum (red-anodized) (2)/ 5x8mm ball bearings (4)/	6751 6850X	Half shaft, internal splined (steel-spline constant velocity) (1) Half shafts, heavy duty (external splined (2)/ internal splined (2)/
	axles (2)/ rubber tires (2)	00307	metal u-joints (4)
3725X	Chassis & Attachments  Battery expansion kit (allows for installation of taller multi-cell	1951	Half shafts, long truck (external-splined (2) & internal-splined (2)/ metal U-joints (4)
000=:/	battery packs) (Rustler®, Bandit, Stampede®)	6757	Rebuild kit, steel-splined constant-velocity driveshafts (includes
3627X	Battery hold-down (grey) (1) / receiver hold-down (grey) (1) / metal	.===	pins, dustboots, lube, and hardware)
3628	posts (2)/ spacers (2)/ body clips (2)/ servo tape/ adhesive foam pad Box, receiver (sealed)/ foam pad/2.5x8mm CS (4)/ 3x10mm CS (2)	3752	Stub axle carriers (2) (requires 5x11x4mm bearings)
2735	Bumper (front)	3652A	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6 aluminum (blue-anodized)/ 5x11mm ball bearings (4)
2735P	Bumper (front) (pink)	3652G	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
3735	Bumper, front/ 4x12 CCS (2) (fits 2WD Rustler® or Bandit®) (for		aluminum (green-anodized)/ 5x11mm ball bearings (4)
3635	LED light kit installation) Bumper, front/ bumper mount/ 4x12 CCS (2)/ 4x22 BCS (2)/ 3x12	3652T	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6 aluminum (orange-anodized)/ 5x11mm ball bearings (4)
	BCS (2) (fits 2WD Stampede®) (for LED light kit installation)	3652P	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
3622X	Main chassis (black) (164mm long battery compartment) (fits both flat and hump style battery packs) (use only with #3626R	3652X	aluminum (pink-anodized)/ 5x11mm ball bearings (4) Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
00005	ESC mounting plate)		aluminum (red-anodized)/ 5x11mm ball bearings (4)
3622R	Main chassis (grey) (164mm long battery compartment) (fits both flat	2754	Stub axle pins (4)
	and hump style battery packs) (use only with #3626R ESC mounting plate)	6753	Stub axle, rear, steel-splined constant velocity (1)
3626R	Mounting plate, electronic speed control/receiver box (for installation	2753X <b>6853X</b>	Stub axles, rear (2) Stub axles, rear, heavy duty (2)/pins (2)
	of XL-5/VXL and waterproof receiver box into Stampede®)	00000	olub unico, icai, iicavy uuty (2/pHIIo (2)

Page 2 Stampede® VXL: TQi™ Traxxas Link™ Enabled 2.4GHz Radio & TSM® (Model 36076-4) Parts List

Askes (front) (2) Ball bearings, blue rubber sealed (5x11x4mm) (2) Ball bearings (1) Ball bearings, blue rubber sealed (5x11x4mm) (2) Ball bearings (1) Ball			0577	Communication (According to the control of the cont
Seering Discks, Part (1994)  3022 Action State (Front) (2) (1994)  3022 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3022 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3022 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3023 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3024 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3025 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3026 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3027 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3028 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3029 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3029 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3020 Caster blocks, 30-degree, paren-anotized 606+176 aluminum (etc.)  3021 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3022 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3023 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3024 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3025 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3026 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3027 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3028 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3029 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3020 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3020 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  3020 Caster blocks, 30-degree paren-anotized 606+176 aluminum (etc.)  302		Front Suspension & Steering	2577 2578	Screws, 3x10mm button-head machine (hex drive) (6)
bell beautops, blue unbeter sealed (bsf.) Adminu) (2)  Bell beautops, blue unbeter sealed (bsf.) Adminu) (2)  Bell beautops, blue unbeter sealed (bsf.) Adminu) (2)  Bell beautops, blue unbeter sealed (bsf.) Adminus (bsf.) (2)  Caster blocks (bsf.) 20-degree, blue amordized 6061-16 aluminum (left a right) suspension scree pin (2)  Caster blocks, 30-degree, blue amordized 6061-16 aluminum (left a right) suspension scree pin (2)  Caster blocks, 30-degree, blue amordized 6061-16 aluminum (left a right) suspension scree pin (2)  Caster blocks, 30-degree amordized 6061-16 aluminum (left a right) suspension scree pin (2)  Caster blocks, 30-degree amordized 6061-16 aluminum (left a right) suspension scree pin (2)  Secondary (bsf.) suspension scree pin (2	3637			
Buildhead (front) (laber) Caster blocks, 30-degree, blue-annotized 601-Te aluminum (left a right) suppression acree my annotation of the control of the cont		=		
Salvane Lincold (prof) (prof) degree)  Salvane Caster Notes, 30-degree, blue-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree, pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Checks, 30-degree pere-anodized 661-T6 aluminum (eth a right) suspension screw pin (2)  Salvane Salvane Checks, 30-degree anodized 67-T6 aluminum (eth a r				* * * * * * * * * * * * * * * * * * * *
Sazze blocks, 30-degree, opin 2)  Sazzer blocks, 30-degree, opin 2)  Sazzer Caster blocks, 30-degree, opin 2)  Sazzer Caster blocks, 30-degree, opin 4)  Sazzer Caster blocks, 30-degree, opin 4)  Sazzer Caster blocks, 30-degree, opin 4)  Sazzer Caster blocks, 30-degree, or onge-anodized 6961-T6 aluminum (left 8 right) espension screw pin (2)  Sazzer Sazzer blocks, 30-degree, or onge-anodized 6961-T6 aluminum (left 8 right) espension screw pin (2)  Sazzer Sazzer blocks, 30-degree, or onge-anodized 6961-T6 aluminum (left 8 right) espension screw pin (2)  Sazzer Sazzer blocks, 30-degree, or onge-anodized 6961-T6 aluminum (left 8 right) espension screw pin (2)  Sazzer Sazzer blocks, 30-degree, or onge-anodized 6961-T6 aluminum (left 8 right) (2) (roquires 541-54m) bloom-fined for fined for		( ) (0 ) )	3646	
A rightly suspension screw pin (2)  2522  2522  2522  2522  2522  2523  2524  2524  2525  2525  2526  2526  2526  2527  2527  2527  2528		` , ` • ,	2580	Screws, 3x20mm button-head machine (hex drive) (6)
Caster blocks, 30-degree, green-anoidzed 6061-T6 aluminum (left & right) suspension serve spin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve spin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve spin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 30-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 80-degree, enter-anoidzed 6061-T6 aluminum (left & right) suspension serve pin (2)  Secretor blocks, 80-degree, enter-anoidzed 6061-T6 aluminum (green-anoidzed) 61 from hall bearings (4)  Secretor blocks, 80-degree, enter-anoidzed 6061-T6 aluminum (green-anoidzed) 62 from hall bearings (4)  Secretor blocks, 80-degree, 60-degree blocks, 80-degree bloc	3632A	· · · · · · · · · · · · · · · · · · ·	2591	Screws, 3x23mm button-head machine (hex drive) (6)
A rightly suspension screw pin (2)  Server, 2 control books, 30-degree, compage-analized 6961-76 aluminum (left & rightly suspension screw pin (2)  Server, 3 commission flat machine (hex drive) (6)  Server, 4 commission flat machine (hex drive) (6)  Server, 3 commission flat machine (hex drive) (6)  Server, 4 commission flat machine (hex drive) (6)  Server, 5 c	3632G	• , ,		, , , ,
Caster blocks, 30-degree, crange-anolitzed 6961-T6 aluminum (left a fright) suspension screw pin (2) Caster blocks, 30-degree, pink-anodized 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, chick-anodized 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, cell-anolitzed 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, cell-anolitzed 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, cell-anolitzed 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, cell-anolitzed 6961-T6 aluminum (left a right) suspension screw pin (2) Caster blocks, 30-degree, cell-anolitzed 6961-T6 aluminum (lott-anodized) Sct frimm ball bearings (4) Steering blocks, RustlerédStampéde68 anolitz (2), 6061-T6 aluminum (prina-anodized) Sct frimm ball bearings (4) Steering blocks, RustlerédStampéde68 anolitz (2), 6061-T6 aluminum (prina-anodized) Sct frimm ball bearings (4) Suspension arms, blue, front, heavy duty (2) Suspension arms, bl	00020			
(left & right) suspension screw pin (2)  2020  2021  2022  2	3632T			
\$ a rightly suspension acrew pin (2) assignment (a) service (3) assignment (3) as				
Caster blocks, 30-dagree, red-anoidized 696-176 aluminum (left s. right) usepassion acree up in (2) Screws, 3.15mm flat-head machine (hex drive) (6) Screws, 3.15mm flat-head machine (h	3632P	Caster blocks, 30-degree, pink-anodized 6061-T6 aluminum (left		
right) auspension acrew pin (2)  85 Servis, 3.1 form fill-held machine (fixe drive) (6)  85 Servis saver  85 Servis plocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (green-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (green-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (green-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (reage-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (reage-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (reage-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (reage-anodized) 54.1 fm ball bearings (4)  85 Serving blocks, Rustlerd Stamppede Stamptof (2), 6961-16  85 slavinium (reage-anodized) 54.1 fm ball bearings (4)  85 Suspension arms, block, front, heavy duty (2)  85 Suspension arms, block, front, heavy duty (2)  85 Suspension arms, crange, front, heavy duty (2)  85 Suspension		• , , , , , , , , , , , , , , , , , , ,		
Soewes, 3x 5 form flachead machine (see drive) (b) Soewes, 3x 5 form flachead machine (see drive) (c) Soewes, 3x 5 form flachead machine (see drive) (c) Soewes, 3x 5 form flachead machine (see drive) Shock tower (front) Soewes, 3x 5 form flachead machine (see drive) Shock tower (front) Soewes, 3x 5 form flachead machine (see drive) Shock tower (front) Soewes, 3x 5 form flachead machine (see drive) Shock tower (front) Soewes, 3x 5 form flachead machine (see drive) Shock tower (front) Shock Rustler(Stampade/Stamp	3632X	· · · · · · · · · · · · · · · · · · ·		, , , ,
Savo saver  Save Saver  Save Saver  Save Saver  Steering blocks, lotte (front)  Steering blocks, lotte (front)  Steering blocks, Rustler®Stampede@Standtil (2), 6081-16  aluminum (pub-a-andized) Sx1 frum ball bearings (4)  Saver Saver Saver  Saver Saver Saver Saver  Saver Save	2646	<del>-</del> : - : - : - : - : - : - : - : - : - :		
Shock tower (front)  Shock tower (front)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (blue-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed) 5rt 1mm ball bearings (4)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird oends & hollow balls)  year (1)  Steering blocks, Rustlere/Stampede/Blandit (2), 6681-76 aluminum (prange-andotzed), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird oends & hollow balls)  year (1)  Turnbuckles, aluminum (prange-andotzed), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird oends				· · · · · · · · · · · · · · · · · · ·
Steering blocks, left & right (2) (requires Sort 1x-damn bearings)			0020	
Staering blocks, Rustlereit/Stampede@Bandti (2), 6681-76 staminum (plou-andozed) 5x11mm ball bearings (4) staminum (prange-andozed) 5x11mm ball bearings (4) st		,	3642X	Shoulder screws, Ultra Shocks (3x12 hex drive) (6)
Section   Sect			2754	Stub axle pins (4)
Sissefing blocks, Rustler®/Stampode®/Bandit (2), 6061-T6 sluminum (prena-nadiocal/gi/S11mm ball bearings (4) Sisering blocks, Rustler®/Stampode®/Bandit (2), 6061-T6 sluminum (prena-participal blocks) sluminum (prena-participal blocks) sluminum (prena-participal blocks)			2746	Washers, 3x6mm metal (12)
saluminum (green-anodized) Sx1 fram ball bearings (4) saluminum (preen) blocks, Rustleroff/Sampedes/Bandit (2), 8061-16 aluminum (preen) blocks, font, heavy duty (2) Suspension arms, (preen), font, heavy duty (2) Suspension arms, orange, front, heavy duty (2) Suspension arms, orange, f	3636G			LED Lights
Same		aluminum (green-anodized)/ 5x11mm ball bearings (4)	3690	<u> </u>
Saleming blocks, Rustlerick Stampedel/Bandit (2), 606-15 aluminum (red-anodized) stampedel/Bandit (2), 606-16 aluminum (red-anodized) statimb all bearings (4) Sizering blocks, Rustlerick Stampedel/Bandit (2), 606-16 aluminum (red-anodized) statimb all bearings (4) Sizering blocks, Rustlerick Stampedel/Bandit (2), 606-16 aluminum (red-anodized) statimb all bearings (4) Sizering blocks, Rustlerick Stampedel/Bandit (2), 606-16 aluminum (red-anodized) statimb all bearings (4) Sizering blocks, Rustlerick Stampedel/Bandit (2), 606-16 aluminum (red-anodized) statimb all bearings (4) Sizering blocks, Rustlerick Stampedel/Bandit (2), 606-16 aluminum (red-anodized), camber links, front, spanning aluminum (prosen-anodized), camber links, front, spanning aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37417 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37418 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37419 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37410 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37411 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37412 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37413 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends & hollow balls) wrench  37414 Turrbuckles, aluminum (prosen-anodized), camber links, front, spanning (2), rear, 49mm (2) (assembled wind ends and hollow balls) wrench  37415 Aluminum (prosen-anodized)	3636T	• • • • • • • • • • • • • • • • • • • •	3030	
Scening Biolose, Russieres-stangedeensahold (J.) ethor-10  Standinum (pink-anodizzed) Scr1mm ball bearings (4)  Standinum (pink-anodizzed) Scr1mm ball bearings (5)  Suspension arms, clinn (2) with Scrims (5)  Suspension arms, crient, (2) with Scrims (5)  Suspension pink, 4fmr (2) with Scrims (6)  Suspension pink, 4fmr (6)  Suspe			3690	
Saski Steering blocks, Rustler@Stampode@Bandtl (2), 6961-T6 aluminum (red-anodized) 631/mm blb blaerings (4)  Suspension arms (10nt) (2)  Suspension arms, black, front, heavy duty (2)  Suspension arms, black, front, heavy duty (2)  Suspension arms, place, front, heavy duty (2)  Suspension arms, posen, front, heavy duty (2)  Suspension arms, orange, front, deavy du	3636P			
aluminum (red-anodized) 6x11mm ball bearings (4) 31531 Suspension arms (north) (2) 31531 Suspension arms, plack, front, heavy duty (2) 31531 Suspension arms, plack, front, heavy duty (2) 31531 Suspension arms, plack, front, heavy duty (2) 31531 Suspension arms, pront, heavy duty (2) 31531 Suspension arms, red, front, heavy duty (2) 31532 Suspension arms, red, front, heavy duty (2) 31533 Suspension arms, red, front, heavy duty (2) 31534 Suspension arms, red, front, heavy duty (2) 3154 Suspension arms, red, front, flored suspension in set (flustering) Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3155 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3155 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3155 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3155 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3155 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3156 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3157 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3157 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3157 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) 3158 Suspension arms, red, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow b	2626V			
Supersion arms, flornt) (2) Supersion arms, blue, front, heavy duty (2) Supersion arms, blue, front, heavy duty (2) Supersion arms, blue, front, heavy duty (2) Supersion arms, green, front, heavy duty	30307			
Sas131 Suspension arms, black, front, heavy duty (2) Sas131 Suspension arms, blue, front, heavy duty (2) Sas131 Suspension arms, green, front, heavy duty (2) Sas131 Suspension arms, green, front, heavy duty (2) Suspension arms, red, front, heavy duty (2) Suspension arms, red, front, heavy duty (2) Suspension arms, red, front, heavy duty (2) Suspension pins, 44mm (2) will exclipe a complete suspension pin set) (Rustlere). Stampedee, Bandit) Sas131 Tile bar, fiberglass Sas14 Suspension arms, red, front, heavy duty (2) Suspension arms, red, front, heavy duty (2) Suspension pins, 44mm (2) will exclipe a complete suspension pin set) (Rustlere). Stampedee, Bandit) Sas14 Suspension arms, red, front, samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) (3528 Saves (300 (assembled wird ends & hollow balls) (3528 Saves (300 (assembled wird ends & hollow balls) (	3631	_ · · · · · · · · · · · · · · · · · · ·		
Sas136 Suspension arms, green, front, heavy duty (2) Sas137 Suspension arms, green, front, heavy duty (2) Sas138 Suspension arms, orange, front, heavy duty (2) Sas2 Suspension arms, orange, front, heavy duty (2) Suspension sraw, prise, ad, front, heavy duty (2) Suspension sraw, prise, state (hex drive) (requires part # 2640 for a complete suspension pris set) (Rustler®, Stampede®), Bandtill Samm (2), rear, stamm (2) (Rustler®, Stampede®), Bandtill Samm (2), rear, stamm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2) (assembled wird ends & hollow balls) wrench Samm (2), rear, 49mm (2)		. , , , ,	3694	
Suspension arms, green, front, heavy duty (2) Suspension arms, crange, front, heavy duty (2) Suspension arms, red, front, suspension are	3631A		2263	
Sasyan Supension arms, red, front, heavy duty (2)  2406 Suspension priss, 44mm (2) w E-cilips (2)  3407 Supension priss, 44mm (2) w E-cilips (2)  3408 Suspension prissed, Front, 2)  3409 Suspension screw pin set, steel (hex drive) (requires part # 2840 for a compiler suspension in set) (Rustleres, Stampede®, Bandit)  3414 Turnbuckles, aluminum (blue-anodized), camber links, front, 38mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) werench  37417 Turnbuckles, aluminum (green-anodized), camber links, front, 38mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) werench  37417 Turnbuckles, aluminum (green-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) werench  37418 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) werench  37419 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) werench  37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) werench  37411 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) werench  37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) werench  37411 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) (interpolate proposed balls) werench  37412 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls) (interpolate proposed balls) werench  37412 Turnbuckles, aluminum (red-anodized) (a)  37413 Turnbuckles, aluminum (red-anodized) (a)  37414 Turnbuckles, aluminum (red-anodized) (a)  37415 Turnbuckles, aluminum, fink anodized) (b)  37416 Serves (g) Washers (g) Werench (1)  37417 Purbuckles, aluminum, fink anodized) (a)  37418 Serves (a	3631G		2203	
Suspension prins, 44mm (2) w E-clips	3631T	Suspension arms, orange, front, heavy duty (2)		motors & Electronics
Suspension screw pin set, steel (thex drive) (requires part # 2640 for a complete suspension pin set) (Rustler®, Stampede®, Bandit)  3342  Tie bar, fiberglass  3342  Tie bar, fiberglass  3343  3344  3346  Turnbuckles, aluminum (blue-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wronch  39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) (intell, 1 right)  3921  3922  3923  3924  3924  3925  3926  3927  3927  3928  3929  3929  3929  3920  3920  3920  3920  3921  3921  3921  3922  3923  3924  3925  3926  3927  3927  3927  3927  3928  3929  3929  3929  3920  3	3631R	Suspension arms, red, front, heavy duty (2)		, ,, ,, ,,
complete suspension pin set) (Rustler®, Stampede®, Bandit) 3342 322 Tie bar, fiberglass 3344 3740 Turnbuckles, aluminum (blue-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37415 Turnbuckles, aluminum (green-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37419 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37419 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37419 Turnbuckles, aluminum (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37419 Turnbuckles, aluminum, (prine-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends and hollow balls) (it if, 1 right) 37410 Turnbuckles, aluminum, (prine-anodized), and the prine-anodized (a) writh rod ends and hollow balls) (it if, 1 right) 37415 Turnbuckles, aluminum, (prine-anodized) (a) writh rod ends and hollow balls) (it if, 1 right) 37416 Antenna, tube (1) vinyl antenna cap (1) wire retainer (1) 37426 Antenna, tube (1) vinyl antenna cap (1) wire retainer (1) 37436 Serve (2) (2) (assembled wirod ends (2) (assembled wirod ends (2) (assembled			2260	
Tie bar, fiberglass 37414 Turnbuckles, aluminum (plue-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (groen-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (orange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37417 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) wrench 37418 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37419 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37410 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37411 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37412 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37413 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37414 Turnbuckles, aluminum, endered another (eassembled wirod ends & hollow balls) (ileft, 1 right) 37415 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37416 Turnbuckles, aluminum (red-anodized), eassembled wirod ends & hollow balls) (ileft, 1 right) 37417 Turnbuckles, be link, 61mm (eassembled	3640	, , , , , , , , , , , , , , , , , , , ,	0040	= :
37416 Turnbuckles, aluminum (blue-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (green-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (orange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (pringe-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37418 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37419 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37419 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls (file (assembled wirod ends & hollow balls)/ wrench 37410 Turnbuckles, aluminum, front (assembled wirod ends & hollow balls)/ wrench 37411 Tu	0500			
39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (green-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (orange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls)/ wrench  37419 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wird ends & hollow balls)/ wrench  37410 Turnbuckles, camber link, 39mm (69mm center to center) (assembled wird ends and hollow balls) (left. right)  37417 Turnbuckles, camber link, 39mm (69mm center to center) (2) (assembled wird ends and hollow balls) (life. f. right)  37418 Elli William (1) (aluminum (red-anodized), and the frame frame frame frame frame				
Wench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)   wrench   39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls   20mm (2) (assembled wirod ends & hollo	3/4 IA			·
37417 Turnbuckles, aluminum (green-anodized), camber links, front, 39mm (2), rar, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (orange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37418 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37418 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37419 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37417 Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 37418 Turnbuckles, aluminum (pink-anodized)/ (2) (assembled wirod ends & hollow balls)/ wrench 37419 Turnbuckles, aluminum (pink-anodized)/ (2) (assembled wirod ends & hollow balls)/ (1 left, 1 right)/ (2275 Samm BCS Gost and 2075 waterproof servo)/ (2075 Servo, digital high-torque, lead bearing), waterproof servo, digital high-torque, metal gear (ball bearing), waterproof servo, digital high-torque, bearing waterproof servo, digital high-torque, be				
39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741P 3741P Turnbuckles, aluminum (prange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741P Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) (its Clampedell) 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls) (its Clampedell) 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends and hollow balls) (its Elampedell) 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends and hollow balls) (its Elampedell) 3741X Turnbuckles, aluminum (red-anodized), 20mm (69mm center to center) (2) (assembled wird ends and hollow balls) (its Stampedell) 3741X Turnbuckles, camber link, 39mm (69mm center to center) (2) (assembled wird ends and hollow balls) (its Stampedell) 3741X Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled wird ends and hollow balls) (its Stampedell) 3741X Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled wird ends and hollow balls) (its Stampedell) 3741X Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled wird ends and hollow balls) (its Stampedell) 3742E Altenna, table (1) viny antenna cap (1) vire retainer (1) 3745 Samm Hex Cap Screws (6)	3741G	Turnbuckles, aluminum (green-anodized), camber links, front,		
Turnbuckles, aluminum (prange-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (pink-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench  37417 Turnbuckles, aluminum (red-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench  37418 Turnbuckles, aluminum (red-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench  37419 Turnbuckles, aluminum (red-anodized), camber links, front, 3mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench  37410 Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (1 left. 1 right).  37411 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37412 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37413 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37414 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37415 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37416 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37417 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left. 1 right).  37418 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls (1 left. 1 right).  37419 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls (1 left.				Motor, Velineon® 3500, brushless (assembled with 12-gauge wire
39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  3741P  Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  3741X  Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  3741X  Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  3741X  Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled wirod ends & hollow balls)/ wrench  3741X  Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3741X  Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (ifls Stampede®)  3741X  Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (ifls Stampede®)  3741X  Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (ifls Stampede®)  3745  3745  3746  3747  3747  3747  3747  3747  3748  3747  3748  3747  3748  3747  3748  3749  3749  3749  3740	3741T		3626R	9 ,
wrench 3741P Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench 3741X Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench 3741X Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (11 left, 1 right) 3745 3746 3747 3747 3748 3749 3749 3740 3740 3741 3741 3741 3741 3741 3741 3741 3741		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/	002011	
39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench Turnbuckles, camber link, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/wrench Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (1 left, 1 right) 3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®) 3778 3878 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®) 3789 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®) 3790 3790 3791 3791 3791 3791 3791 3791 3791 3791			3352R	Rebuild kit, Velineon® 3500 (includes plastic endbell, 5x11x4mm ball
wrench Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/ rod ends & hollow balls)/wrench 3644 Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (1 left, 1 right) Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right) Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (ifts Stampede®)  ***Partitivate**  **Partitivate**  ***Partitivate**  ***Part	3741P	, , , , , ,		bearings (2), 2.5x5mm BCS (with threadlock) (4), rear bushing)
Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/ rod ends & hollow balls)/wrench  3644 Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (1 left, 1 right)  3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3646 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3650 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3661 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3662 Turnbuckles, camber link, 39mm (69mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3663 Evro, digital high-torque, metal gear (ball bearing), waterproof servos)  3664 Naterna caps, vinyl (2) antenna spool  3665 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right)  3666 Antenna, tube (1) vinyl antenna cap (1)/ wire retainer (1)  3677 Antenna, tube (1) vinyl antenna cap (1)/ wire retainer (1)  3688 E-clips/ C-rings  3698 Nuts, 3mm nylon locking (12)  3798 Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4)  3799 Nuts, 4mm flanged nylon locking (steel, serrated) (8)  3799 Nuts, 4mm flanged nylon locking (steel, serrated) (8)  3799 Nuts, 4mm flanged nylon locking (steel, serrated) (8)  3790 Nuts, 4luminum, flanged, serrated (4mm) (blue-anodized) (4)  3790 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  3790 Nuts, aluminum, flanged, serrate			3347	Screws, 2.5x5mm button-head machine (hex drive) (6)
39mm (2), rear, 49mm (2) (assembled w/ rod ends & hollow balls)/wrench   2074   2074   2075   2074   2075   2074   2075	27/1V			, , , ,
balls)/wrench Turnbuckles, camber link, 39mm (69mm center to center) (assembled with rod ends and hollow balls) (1 left, 1 right) 3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fl left, 1 right) 3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®)  1552 3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1) 1926 Antenna caps, vinyl (2)/ antenna spool 1726 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1834 Body Clips (12) (standard size) 3934 Body Clips (12) (standard size) 3934 Body Clips, heavy duty (12) 4859 CS 3x10 flathead (hex drive) 1835 E-clips/ C-rings 2849X 1747 Nuts, 3mm nylon locking (12) 1747 Nuts, 4mm flanged nylon locking (steel, serrated) (8) 347 Nuts, 4mm flanged nylon locking (steel, serrated) (8) 1747 Nuts, 4mm flanged nylon locking (steel, serrated) (4) 17477 Nuts, 4mm nylon locking (10) 17478 Nuts, 4mm nylon locking (10) 17477 Nuts, 4mm flanged, serrated (4mm) (green-anodized) (4) 17477 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17478 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17479 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17470 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17471 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17472 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 17473 Nuts, aluminum, flanged, serrated (4mm) (green-anodiz	3/4/7			, , ,
1 Turnbuckles, camber link, 3 pamm (spmm center to center) (assembled with rod ends and hollow balls) (1 left, 1 right) 3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (1 left, 1 right) 3645 Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®) 3507 Servo, digital high-torque, metal gear (ball bearing), waterproof Servo. Jean servolute and se				9 ( , , , , , , , , , , , , , , , , , ,
with rod ends and nollow balls) (Tiett, Fright) Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®)  Ilariiwarc  1552 3x8mm Hex Cap Screws (6) Washers (6) Wrench (1) 1926 Antenna caps, vinyl (2)/ antenna spool 1726 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1834 Body Clips (12) (standard size) 1834 Body Clips (12) (standard size) 1835 CS 3x10 flathead (hex drive) 1836 E-clips/ C-rings 1837 Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4) 1747 Nuts, 4mm flanged nylon locking (steel, serrated) (8) 1747 Nuts, 4mm flanged, serrated (4mm) (blue-anodized) (4) 1747 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1748 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1749 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1749 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1749 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1740 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1741 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1742 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1743 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1744 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) 1745 Nuts, aluminum, flanged, serrated (4mm) (re	3644	Turnbuckles, camber link, 39mm (69mm center to center) (assembled		
Servo, digital high-torque, metal gear (ball bearing), waterproof with rod ends and hollow balls) (fits Stampede®)  1552 3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1) 1926 Antenna caps, vinyl (2)/ antenna spool 1720 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1834 Body Clips (12) (standard size) 1834 Body Clips (12) (standard size) 1834 Body Clips, heavy duty (12) 1859 CS 3x10 flathead (hex drive) 1837 Rod ends, Revo® (large) with hollow balls (12) 1847 Rod ends, Revo® (large) with hollow balls (12) 1855 Rod ends, Revo® (large) with hollow balls (16) 1856 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1856 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1857 WXL-3s Waterproof Electronic Speed Control (brushless) 1858 (fwd/rev/brake) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1849 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1849 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1849 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1849 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1849 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (650mm or 26 inches) 1840 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (Black) 1841 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (Black) 1840 (Black) 1841 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (Black) 1841 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (Black) 1841 (Black) 1849 Wire, 12-gauge, silicone (Maxx® Cable) (Blac		with rod ends and hollow balls) (1 left, 1 right)		, 0 0 1 ( 0), 1
### Velineon® VXL-3s Brushless Power System, waterproof (includes VXL-3s waterproof ESC, Velineon® 3500 motor, and speed control mounting plate (part #3725))  ### 3355R  **Velineon® VXL-3s waterproof ESC, Velineon® 3500 motor, and speed control mounting plate (part #3725))  ### 3725)  ### 3335R  ### 3725)  ### 3725)  ### 3726  ### 3725)  ### 3726  ### 3726  ### 3725)  ### 3726  ### 3725)  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3726  ### 3343  ### 33	3645			, , , , , , , , , , , , , , , , , , , ,
3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1) 4ntenna caps, vinyl (2)/ antenna spool Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) Body Clips (12) (standard size) Body clips (12) (standard size) Body clips, heavy duty (12) Body Clips on the final pathery (fwdrewhale) Body clips, heavy duty (12) Body Clips (hollon ® 5,000 mon 7, 4v 2-Cell 25C Lipo Bod Revole (Bade Non A 1, 4				
1552 3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1) 1926 Antenna caps, vinyl (2)/ antenna spool 1726 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 1834 Body Clips (12) (standard size) 3934 Body Clips, heavy duty (12) 4859 CS 3x10 flathead (hex drive) 1633 E-clips/ C-rings 1634 Nuts, 3mm nylon locking (12) 1747P Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4) 1747 Nuts, 4mm flanged nylon locking (steel, serrated) (8) 1747 Nuts, 4mm nylon locking (10) 1747R Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4) 1747T Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) 1747A Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1747B Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1747C Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1748  Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1749  Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1740  Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1741  Nuts, aluminum, flanged, serrated (4mm) (rorange-anodized) (4) 1742  Nuts, aluminum, flanged, serrated (4mm) (r				, , ,
Antenna caps, vinyl (2)/ antenna spool Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) Body Clips (12) (standard size) Body Clips, heavy duty (12)  859 CS 3x10 flathead (hex drive)  850 C-rings Nuts, 3mm nylon locking (12) Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4) Nuts, 4mm flanged nylon locking (steel, serrated) (8) Nuts, 4mm nylon locking (10) Nuts, 4mm nylon locking (10) Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nouts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nuts, aluminum, flanged, serrated (4m	1552	3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1)		mounting plate (part #3725))
Body Clips (12) (standard size)  8094 Clips (12) (standard size)  8095 CS 3x10 flathead (hex drive)  8095 CS 3x10 flathead (hex drive)  8095 CS 3x10 flathead (hex drive)  8096 CF ings  8097 CF ings  8097 CF ings  8098 Clips (CF ings)  8099 Clips (CF ings)  8099 Clips (Datter)  8099 CS 3x10 flathead (hex drive)  8099 CF ings  8099 Clips (Datter)  8099 CF ings  8090 Clips (Datter)  8090 Clip (Dat	1926		3355R	' ' '
Body clips, heavy duty (12)  4859 CS 3x10 flathead (hex drive)  1633 E-clips/ C-rings  745 Nuts, 3mm nylon locking (12)  Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4)  Nuts, 4mm flanged nylon locking (steel, serrated) (8)  747 Nuts, 4mm flanged nylon locking (10)  747R Nuts, 4mm nylon locking (10)  747R Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4)  747R Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  747T Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  747T Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  747A Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  748  7500mah 7.4v 2-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4v 2-Cell 25C LiPo Battery  869X	1726		00:-	· ·
CS 3x10 flathead (hex drive)  E-clips/ C-rings  Nuts, 3mm nylon locking (12)  Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4)  Nuts, 4mm flanged nylon locking (steel, serrated) (8)  Nuts, 4mm nylon locking (10)  Nuts, 4mm nylon locking (10)  Nuts, 4mm nylon locking (10)  Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)  Rod ends (12)/ hollow balls (12)  Rod ends, Revo® (large) with hollow balls (12)  Rod ends, short (6)/ hollow balls (6)  Screws, 2.5x12mm cap-head machine (6)   Red 2849X  4000mah 11.1v 3-Cell 25C LiPo Battery  5000mah 7.4v 2-Cell 25C LiPo Battery  5000mah 11.1v 3-Cell 25C LiPo Battery  6400mah 11.1v 3-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4v 2-Cell 25C L			3343	
E-clips/ C-rings Nuts, 3mm nylon locking (12) Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4) Nuts, 4mm flanged nylon locking (steel, serrated) (8) Nuts, 4mm flanged nylon locking (steel, serrated) (8) Nuts, 4mm nylon locking (10) Nuts, 4mm flanged, serrated (4mm) (blue-anodized) (4) Nuts, 4mm flanged, serrated (4mm) (blue-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nuts, aluminum, flanged, serrated (4				
Nuts, 3mm nylon locking (12)  Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4)  Nuts, 4mm flanged nylon locking (steel, serrated) (8)  Nuts, 4mm flanged nylon locking (steel, serrated) (8)  Nuts, 4mm nylon locking (10)  Nuts, 4mm nylon locking (10)  Nuts, 4mm nylon locking (10)  Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)  Rod ends (12)/ hollow balls (12)  Rod ends, Revo® (large) with hollow balls (12)  Rod ends, short (6)/ hollow balls (6)  Screws, 2.5x12mm cap-head machine (6)  2842X  5000mah 11.1v 3-Cell 25C LiPo Battery  5000mah 11.1v 3-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4v 2-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4v 2-Cell 25C LiPo Battery  7600mah 7.4v 2-Cell 25C LiPo Battery  869X  7600mah 7.4		· · · · · · · · · · · · · · · · · · ·		Hadio System, Batteries & Chargers
Nuts, 4mm flanged nylon locking (aluminum, pink anodized) (4) Nuts, 4mm flanged nylon locking (steel, serrated) (8) Nuts, 4mm nylon locking (10) Nuts, 4mm nylon locking (10) Nuts, 4mm nylon locking (10) Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Notes, aluminum, flanged, serrated (4mm) (r		·	2849X	4000mah 11.1v 3-Cell 25C LiPo Battery
Nuts, 4mm flanged nylon locking (steel, serrated) (8)  1747 Nuts, 4mm nylon locking (10)  1747 Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4)  1747 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  1747 Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  1747 Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  1747 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1747 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1748 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1749 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1740 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1741 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1742 Nots, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1743 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1744 Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  1745 Battery, Power Cell AA Alkaline (4)  1746 Adapter, Traxxas® iD® LiPo battery (adapts Traxxas® iD® batteries to separate balance ports)  1746 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1)  1747 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1)  1748 Battery charge indicators, green (4), grey (4), blue (4)  1749 Battery charge indicators, green (4), grey (4), blue (4)  1749 Battery charge indicators, green (4), grey (4), blue (4)  1740 Battery charge indicators, green (4), grey (4), blue (4)  1740 Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)				<del>-</del>
Nuts, 4mm nylon locking (10)  Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4)  Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4)  PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)  Rod ends (12) hollow balls (12)  Rod ends, Revo® (large) with hollow balls (12)  Rod ends, short (6)/ hollow balls (6)  Screws, 2.5x12mm cap-head machine (6)  Socrews, 2.5x12mm cap-head machine (6)				<del>_</del>
Nuts, aluminum, flanged, serrated (4mm) (blue-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings) Rod ends (12)/ hollow balls (12) Rod ends, Revo® (large) with hollow balls (12) Rod ends, short (6)/ hollow balls (6) Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)  Screws, 2.5x12mm cap-head machine (6)				<u>•</u>
Nuts, aluminum, flanged, serrated (4mm) (green-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings) Rod ends (12)/ hollow balls (12) Rod ends, Revo® (large) with hollow balls (12) Rod ends, short (6)/ hollow balls (6) Rod ends, short (6)/ hollow balls (6) Screws, 2.5x12mm cap-head machine (6)  Serews, 2.5x12mm cap-head machine (6)  Rod ends, short (6)/ hollow balls (6) Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)  Rod ends, cap-head machine (6)				<del>-</del>
Nuts, aluminum, flanged, serrated (4mm) (orange-anodized) (4) Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings) Rod ends (12)/ hollow balls (12) Rod ends, Revo® (large) with hollow balls (12) Rod ends, short (6)/ hollow balls (6) Rod ends, short (6)/ hollow balls (6) Screws, 2.5x12mm cap-head machine (6)  Substituting Transmitter (1) Satterly, Fower Cert AX Alkamine (4) AC to DC adapter Adapter, Traxxas® iD® LiPo battery (adapts Traxxas® iD® batteries to separate balance ports) Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) Battery, Fower Cert AX Alkamine (4) Adapter, Traxxas® iD® LiPo battery (adapts Traxxas® iD® batteries to separate balance ports)  Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) Battery charge indicators, green (4), grey (4), blue (4) Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)				<u>•</u>
Nuts, aluminum, flanged, serrated (4mm) (red-anodized) (4) PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings) Rod ends (12)/ hollow balls (12) Rod ends, Revo® (large) with hollow balls (12) Rod ends, short (6)/ hollow balls (6) Rod ends, short (6)/ hollow balls (6) Screws, 2.5x12mm cap-head machine (6)  Adapter, Traxxas® iD® LiPo battery (adapts Traxxas® iD® batteries to separate balance ports) Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) Battery charge indicators, green (4), grey (4), blue (4) Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)				* * *
PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)  Rod ends (12)/ hollow balls (12)  Rod ends, Revo® (large) with hollow balls (12)  Rod ends, short (6)/ hollow balls (6)  Screws, 2.5x12mm cap-head machine (6)  PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings)  batteries to separate balance ports)  Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1)  Battery charge indicators, green (4), grey (4), blue (4)  Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)				·
5525 Rod ends (12)/ hollow balls (12) 5347 Rod ends, Revo® (large) with hollow balls (12) 2742X Rod ends, short (6)/ hollow balls (6) 3236 Screws, 2.5x12mm cap-head machine (6) 5525 Antenna, tube (1)/ vinyl antenna cap (1)/ wire retainer (1) 2943 Battery charge indicators, green (4), grey (4), blue (4) 6548 Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)			2330A	
5347 Rod ends, Revo® (large) with hollow balls (12) 2742X Rod ends, short (6)/ hollow balls (6) 3236 Screws, 2.5x12mm cap-head machine (6) 3237 Battery charge indicators, green (4), grey (4), blue (4) 3238 Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)		. , , , , , , , , , , , , , , , , , , ,	1726	
2742X Rod ends, short (6)/ hollow balls (6) 6548 Battery door, TQ 2.4 transmitter (replacement for #6516, 6517 transmitter)	5347	Rod ends, Revo® (large) with hollow balls (12)		
3236 Screws, 2.5x12mm cap-head machine (6) transmitter)				
Screws, 2.5x5mm button-head machine (hex drive) (6) 2922X Battery, Power Cell, 3000mAh (NiMH, 6-C flat, 7.2V)				transmitter)
	334/	Screws, 2.5x5mm puπon-head machine (hex drive) (6)	2922X	Battery, Power Cell, 3000mAh (NiMH, 6-C flat, 7.2V)

Page 3 Stampede	ն VXL։ TQi™	' Traxxas Link™	<sup>™</sup> Enabled 2.4GHz Radio	& TSM®	(Model 36076-4) Parts	List
-----------------	-------------	-----------------	-----------------------------------	--------	-----------------------	------

2923X 2926X	Battery, Power Cell, 3000mAh (NiMH, 7-C flat, 8.4V)		Ready-To-Race Model
2926X 2942X	Battery, Power Cell, 3000mAh (NiMH, 7-C hump, 8.4V) Battery, Series 3 Power Cell, 3300mAh (NiMH, 6-C flat, 7.2V)	36076-4	Stampede® VXL: 1/10 Scale Monster Truck with TQi™ Traxxas
2940X	Battery, Series 3 Power Cell, 3300mAh (NiMH, 7-C flat, 8.4V)		Link™ Enabled 2.4GHz Radio System & Traxxas Stability
2941X	Battery, Series 3 Power Cell, 3300mAh (NiMH, 7-C hump, 8.4V)		Management (TSM)®
952X	Battery, Series 4 Power Cell, 4200mAh (NiMH, 6-C flat, 7.2V)		Rear Suspension
950X	Battery, Series 4 Power Cell, 4200mAh (NiMH, 7-C flat, 8.4V)	5116	Ball bearings, blue rubber sealed (5x11x4mm) (2)
951X 960X	Battery, Series 4 Power Cell, 4200mAh (NiMH, 7-C hump, 8.4V)	3638	Shock tower (rear)
961X	Battery, Series 5 Power Cell, 5000mAh (NiMH, 7-C flat, 8.4V) Battery, Series 5 Power Cell, 5000mAh (NiMH, 7-C hump, 8.4V)	3752 <b>3652A</b>	Stub axle carriers (2) (requires 5x11x4mm bearings)  Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
963X	Battery, Series 5 Power Cell, 5000mAh (NiMH, 8-C hump, 9.6V)	3032A	aluminum (blue-anodized)/ 5x11mm ball bearings (4)
983	Battery/charger completer pack (includes #2969 2-amp NiMH	3652G	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
	peak detecting AC charger (1), #2923X 3000mAh 8.4V 7-cell NiMH		aluminum (green-anodized)/ 5x11mm ball bearings (4)
	iD® battery (1))	3652T	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
984	Battery/charger completer pack (includes #2969 2-amp NiMH peak detecting AC charger (1), #2926X 3000mAh 8.4V 7-cell NiMH	3652P	aluminum (orange-anodized)/ 5x11mm ball bearings (4) Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
	iD® battery (1))	3032F	aluminum (pink-anodized)/ 5x11mm ball bearings (4)
992	Battery/charger completer pack (includes #2970 iD® charger (1),	3652X	Stub axle carriers, Rustler®/Stampede®/Bandit (2), 6061-T6
	#2843X 5800mAh 7.4V 2-cell 25C LiPo iD® battery (1))		aluminum (red-anodized)/ 5x11mm ball bearings (4)
994	Battery/charger completer pack (includes #2970 iD® charger (1),	2753X	Stub axles, rear (2)
260	#2849X 4000mAh 11.1v 3-Cell 25C LiPo iD® battery (1))	3655P	Suspension arms, blue, front/rear (left & right), heavy duty (2)
200	BEC assembly (complete) (12.6 volts (3s LiPo) maximum input voltage)	3655R 3655G	Suspension arms, front/rear (left & right), heavy duty (2) Suspension arms, green, front/rear (left & right), heavy duty (2)
75	Charger, D/C, 4 amp (6 - 7 cell, 7.2 - 8.4 volt, NiMH)	3655X	Suspension arms, left & right
972	Charger, EZ-Peak Dual, 100W, NiMH/LiPo with iD Auto Battery	3655T	Suspension arms, orange, front/rear (left & right), heavy duty (2
	Identification	3655L	Suspension arms, red, front/rear (left & right), heavy duty (2)
973	Charger, EZ-Peak Live Dual, 200W, NiMH/LiPo with iD Auto	3640	Suspension screw pin set, steel (hex drive) (requires part # 2640 for
970	Battery Identification Charger, EZ-Peak Plus, 4 amp, NiMH/LiPo with iD Auto Battery		complete suspension pin set) (Rustler®, Stampede®, Bandit)
310	Identification		Shock Oil
971	Charger, EZ-Peak® Live, 100W, NiMH/LiPo with iD® Auto Battery	5031	Oil, shock (20 wt, 200 cSt, 60cc) (silicone)
	Identification	5032	Oil, shock (30 wt, 350 cSt, 60cc) (silicone)
981	Charger, EZ-Peak® Plus 4s, 8 amp, NiMH/LiPo with iD® Auto	5033	Oil, shock (40 wt, 500 cSt, 60cc) (silicone)
	Battery Identification	5034	Oil, shock (50 wt, 600 cSt, 60cc) (silicone)
5 <b>25</b> 512	Communication link, telemetry expander Cover plate, Traxxas® Link Bluetooth® module	5035	Oil, shock (60 wt, 700 cSt, 60cc) (silicone)
978	Fuse, D/C charger, 5A (2) (for #2974, 2975, 2977)	5036 5037	Oil, shock (70 wt, 900 cSt, 60cc) (silicone)
)72A	Gear set (for 2070, 2075 servos)	5037 5029	Oil, shock (80 wt, 1,000 cSt, 60cc) (silicone) Shock oil bottle (60cc) (for mixing shock oil)
272	Gear set, metal (for 2270 waterproof servo)	5038X	Shock oil set (includes 20 wt, 30 wt, 40 wt, 50 wt, 60 wt, 70 wt, 8
968X	LiPo cell voltage checker/balancer (includes #2938X adapter for	000070	80 wt premium shock oils with spinning carousel rack)
	Traxxas® iD® batteries)	5038	Spinning carousel rack
968	LiPo cell voltage checker/balancer (requires #2938X adapter for Traxxas® iD® batteries)		Shocks (Pro-level Aluminum)
557X	Mount, telemetry expander (fits Stampede® 2WD)	2664	Big Bore shock cylinder (long) (1)
535	Mount, temperature sensor (electric motors)/ wire tie/ thermal	5862	Big Bore shocks (hard-anodized & PTFE-coated T6 aluminum)
-00	pad	2660	(assembled with TiN shafts and springs) (front & rear) (4) Big-bore shocks (long) (hard-anodized & PTFE-coated T6
533 <b>552</b>	Receiver, micro, TQi 2.4GHz with telemetry & TSM® (5-channel)	2000	aluminum) (assembled with TiN shafts) w/o springs (rear) (2)
332	Seal kit, expander box (includes o-ring, seals, and silicone grease)	2662	Big-bore shocks (xx-long) (hard-anodized & PTFE-coated T6
526	Sensor, auto-detectable, temperature		aluminum) (assembled with TiN shafts) w/o springs (rear) (2)
527	Sensor, auto-detectable, voltage	2669	Piston head set (2-hole (2)/ 3-hole (2))/ shock mounting bushing
522	Sensor, RPM (short)/ 3x4mm BCS (1)/ 3x4 GS (1)	10.10	& washers (2) (Big Bore Shocks)
521	Sensor, temperature and voltage (long)	1942	Rod ends (16 long & 4 short)/ hollow ball connectors (18)/ ball screv
271	Servo case/ gaskets (for 2270 waterproof servo)	2742X	(2) Rod ends, short (6)/ hollow balls (6)
074	Servo case/gaskets (for 2056 and 2075 waterproof servos)	2667	Shock caps, aluminum (2) (Big Bore Shocks)
<b>075R</b> 075	Servo, digital high-speed, metal gear (ball bearing), waterproof Servo, digital high-torque (ball bearing), waterproof	2362	Shock rebuild kit (for 2 shocks)
075 <b>270</b>	Servo, digital high-torque (ball bearing), waterproof  Servo, digital high-torque, metal gear (ball bearing), waterproof	1664T	Shock shafts, hardened steel, titanium nitride coated (long) (2)
270 075X	Servo, digital high-torque, metal gear (ball bearing), waterproof	2656T	Shock shafts, hardened steel, titanium nitride coated (xx-long)
553X	Telemetry Expander 2.0 and GPS module 2.0, TQi radio system	4004	(2)
550X	Telemetry expander 2.0, TQi radio system (for use only with	1664	Shock shafts, steel, chrome finish (long) (2)
	#6551X GPS module)	2656 1765	Shock shafts, steel, chrome finish (xx-long) (2) Silicone diaphragms (4)
551X	Telemetry GPS module 2.0, TQi radio system (for use only with	2668	Spring retainers, upper & lower (2)/ spring pre-load spacers:
538	#6550X telemetry expander) Telemetry trigger magnet holders, spur gear/ magnet, 5x2mm (1)/		1mm (4)/ 1.5mm (2)/ 2mm (2)/ 4mm (2)/ 8mm (2) (Big Bore
JJ0	3x8mm CCS (3)/ 3x10mm CCS (3)		Shocks)
540	Telemetry trigger magnet, 5X2mm (1)	5860	Springs, front (white) (progressive rate) (2) (for Slash big bore
509R	TQi 2.4 GHz High Output radio system, 2-channel, Traxxas® Link	E0E0	Shocks)
	enabled, TSM® (2-ch transmitter, 5-ch micro receiver)	5859	Springs, rear (white) (progressive rate) (2) (for Slash big bore shocks)
	TQi 2.4 GHz High Output radio system, 4-channel with Traxxas®		
507R	Link Divete athermaly Is TONE /4 at the control of the control		Shocks (Ultra Shocks)
507R	Link Bluetooth® module, TSM® (4-ch transmitter, 5-ch micro		Attachment screws, shock (3x12mm shoulder screws) (6)
	receiver)	3642	D = de . 1 litra . Ola = de /() / \ (0)
		3765A	Body, Ultra Shock (long) (grey) (2)
528	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-	3765A 3766A	Body, Ultra Shock (XXL) (grey) (2)
528 <b>529</b>	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 3-channel (transmitter only)	3765A	Body, Ultra Shock (XXL) (grey) (2) Rod ends (16 long & 4 short)/ hollow ball connectors (18)/ ball screv
528 <b>529</b>	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 3-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 4-	3765A 3766A	Body, Ultra Shock (XXL) (grey) (2)
528 <b>529</b> <b>530</b>	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 3-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 4-channel (transmitter only)	3765A 3766A 1942	Body, Ultra Shock (XXL) (grey) (2) Rod ends (16 long & 4 short)/ hollow ball connectors (18)/ ball screw (2)
528 <b>529</b> <b>530</b> 511	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 3-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 4-channel (transmitter only) Traxxas® Link Bluetooth® module	3765A 3766A 1942 2742X <b>3767</b> 8361	Body, Ultra Shock (XXL) (grey) (2) Rod ends (16 long & 4 short)/ hollow ball connectors (18)/ ball screw (2) Rod ends, short (6)/ hollow balls (6) Shock caps (2)/ shock bottoms (2) Shock caps (black) (4) (assembled with hollow balls)
5507R 5528 5529 5530 5511 3555R	receiver) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 2-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 3-channel (transmitter only) Transmitter, TQi Traxxas® Link enabled, 2.4GHz high output, 4-channel (transmitter only)	3765A 3766A 1942 2742X <b>3767</b>	Body, Ultra Shock (XXL) (grey) (2) Rod ends (16 long & 4 short)/ hollow ball connectors (18)/ ball screv (2) Rod ends, short (6)/ hollow balls (6) Shock caps (2)/ shock bottoms (2)

2767T	Stampede® VXL: TQi™ Traxxas Link™ Enabled 2.4		,
3767T 3767P	Shock caps, aluminum (orange-anodized) (4) (fits all Ultra Shocks) Shock caps, aluminum (pink-anodized) (4) (fits all Ultra Shocks)	3738A	Turnbuckle, aluminum (blue-anodized), camber link, rear, 49mn (1) (assembled with rod ends & hollow balls) (See part 3741X fo complete camber link set)
3767X 2362	Shock caps, aluminum (red-anodized) (4) (fits all Ultra Shocks) Shock rebuild kit (for 2 shocks)	3737	Turnbuckle, aluminum (red-anodized), camber link, front, 39mm (1) (assembled w/rod ends)/hollow balls (2)(See part 3741X for
1664T 2656T	Shock shafts, hardened steel, titanium nitride coated (long) (2) Shock shafts, hardened steel, titanium nitride coated (xx-long) (2)	3738	complete camber link set) Turnbuckle, aluminum (red-anodized), camber link, rear, 49mm (1) (assembled with rod ends & hollow balls) (See part 3741X fo
1664 2656 1765	Shock shafts, steel, chrome finish (long) (2) Shock shafts, steel, chrome finish (xx-long) (2) Silican diaphragma (4)	3741A	complete camber link set) Turnbuckles, aluminum (blue-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls
3769 3768	Silicone diaphragms (4) Spring pre-load spacers: 1mm (4)/ 2mm (2)/ 4mm (2)/ 8mm (2) Spring retainers, upper & lower (2)/ piston head set (2-hole (2)/ 3-hole	2336A	wrench Turnbuckles, aluminum (blue-anodized), toe links, 61mm (2) (assembled w/ rod ends & hollow balls) (fits Stampede®)
3758 3758T	(2)) Springs (front) (2) Springs, blue (front) (2)	3741G	(requires 5mm aluminum wrench #5477) Turnbuckles, aluminum (green-anodized), camber links, front,
3757T	Springs, blue (rear) (2)		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls wrench
3758A	Springs, green (front) (2)	3741T	Turnbuckles, aluminum (orange-anodized), camber links, front,
3757A	Springs, green (rear) (2)		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls
3758P 3757P	Springs, pink (front) (2) Springs, pink (rear) (2)	0744D	wrench
3757 3757 3757R	Springs, pink (lear) (2) Springs, rear (black) (2) Springs, rear (red) (2.9 rate) (2)	3741P	Turnbuckles, aluminum (pink-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls wrench
<b>4957</b> 3758X	Springs, red (for Ultra Shocks only) (2.5 rate) (f/r) (2) Springs, white (front) (2)	3741X	Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/ rod ends & hollow balls)/wrench
3757X <b>3760</b>	Springs, white (rear) (2) Ultra Shocks (black) (long) (complete w/ spring pre-load spacers & springs) (front) (2)	2336X	Turnbuckles, aluminum (red-anodized), toe links, 61mm (2)(assembled with rod ends & hollow balls) (fits Stampede®)
3762	Ultra Shocks (black) (xx-long) (complete w/ spring pre-load spacers & springs) (rear) (2)	3644	(requires 5mm aluminum wrench #5477)  Turnbuckles, camber link, 39mm (69mm center to center) (assemble with rod ends and hollow balls) (1 left, 1 right)
3760A	Ultra Shocks (grey) (long) (complete w/ spring pre-load spacers & springs) (2)	3643	Turnbuckles, camber link, 49mm (82mm center to center) (assemble
3762A	Ultra Shocks (grey) (xx-long) (complete w/ spring pre-load spacers & springs) (rear) (2)	3645	with rod ends and hollow balls) (1 left, 1 right) Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled)
	Slipper Clutch Components		with rod ends and hollow balls) (fits Stampede®)
3793	Input shaft (slipper shaft) / spring pin		Team Traxxas Items
5552X	Rebuild kit, slipper clutch (steel disc/ friction pads (3)/ spring (2)/ pin/ 4.0mm NL (1)/ 5.0mm NL (1))	2514 6160X 9950	Decal sheet, racing sponsors DVD, Maxx® Power! Full Throttle Action (sleeve) Official Toom Traver® racing decal act/flog logs/ 6 color)
2554 5556	Screws, 3x6mm caphead machine (hex drive) (6) Slipper pressure plate & hub (aluminum alloy)	9909	Official Team Traxxas® racing decal set(flag logo/ 6-color) Traxxas® racing banner, red & black (3x7 feet)
3330			Tires & Wheels
2700	Spur Gears & Pinion Gears	5116	Ball bearings, blue rubber sealed (5x11x4mm) (2)
3790 <b>2416</b>	Gear adapter, fixed Gear, 16-T pinion (48-pitch) / set screw	5854	Hub retainer, 17mm hubs, M4 X 0.7 (4) (use with #5853X, #6856)
1918	Gear, 18-T pinion (48-pitch) / set screw		#6469)
2419	Gear, 19-T pinion (48-pitch) / set screw	3647	Nuts, 4mm flanged nylon locking (steel, serrated) (8)
2421	Gear, 21-T pinion (48-pitch) / set screw	1985 1647	PTFE-coated Washers, 5x8x0.5mm (20) (use with ball bearings) Silicone Grease
2423 2426	Gear, 23-T pinion (48-pitch) (fits 3mm shaft)/ set screw Gear, 26-T pinion (48-pitch) (fits 3mm shaft)/ set screw	2754	Stub axle pins (4)
4728	Gear, 28-T pinion (48-pitch) (fits 3mm shaft)/ set screw	3689	Tires & wheels, assembled, glued (2.8") (All-Star black chrome
2431	Gear, 31-T pinion (48-pitch) (fits 3mm shaft)/ set screw		wheels, paddle tires, foam inserts) (electric rear) (2) (TSM®
4725 4676	Gear, pinion (25-tooth) (48-pitch) / set screw Spur gear, 76-tooth (48-pitch) (for models with Torque Control	3668A	rated) Tires & wheels, assembled, glued (2.8") (All-Star black chrome wheels, Talon tires, foam inserts) (electric rear) (2) (TSM® rated)
4683	slipper clutch) Spur gear, 83-tooth (48-pitch) (for models with Torque Control slipper clutch)	3669A	Tires & wheels, assembled, glued (2.8") (All-Star black chrome wheels, Talon tires, foam inserts) (nitro rear/electric front) (2) (TSM®
4686	Spur gear, 86-tooth (48-pitch) (for models with Torque-Control slipper clutch)	3668	rated) Tires & wheels, assembled, glued (2.8") (All-Star chrome wheel: Talon tires, foam inserts) (electric rear) (2)
4690	Spur gear, 90-tooth (48-pitch) (for models with Torque-Control slipper clutch)	3669	Tires & wheels, assembled, glued (2.8") (All-Star chrome wheel Talon tires, foam inserts) (nitro rear/electric front) (2)
50.45	Steering Components	6792	Tires & wheels, assembled, glued (black 2.8" wheels, Sledgehammer® tires, foam inserts) (2) (TSM® rated)
5347 1844	Rod ends, Revo® (large) with hollow balls (12) Servo saver	3778	Tires & wheels, assembled, glued (black 2.8" wheels,
2336A	Turnbuckles, aluminum (blue-anodized), toe links, 61mm (2) (assembled w/ rod ends & hollow balls) (fits Stampede®)		Sledgehammer® tires, foam inserts) (electric rear) (2) (TSM® rated)
2336X	(requires 5mm aluminum wrench #5477)  Turnbuckles, aluminum (red-anodized), toe links, 61mm (2)(assembled with red ends & bollow balls) (fits \$tampede®)	3663X 3665X	Tires & wheels, assembled, glued (chrome wheels, Terra Groov dual profile tires, foam inserts) (electric rear) (2) Tires & wheels, assembled, glued (chrome wheels, Terra Groov
3645	(2)(assembled with rod ends & hollow balls) (fits Stampede®) (requires 5mm aluminum wrench #5477)  Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled	3663	dual profile tires, foam inserts) (nitro rear/ electric front) (2) Tires & wheels, assembled, glued (satin chrome wheels, Terra
	with rod ends and hollow balls) (fits Stampede®) SUSDENSION LINKAGE	3665	Groove dual profile tires, foam inserts) (electric rear) (2) Tires & wheels, assembled, glued (satin chrome wheels, Terra Groove dual profile tires, foam inserts) (nitro rear/ electric front
5525	Rod ends (12)/ hollow balls (12)		(2)
5347	Rod ends, Revo® (large) with hollow balls (12)	4791	Tires, Pro-Trax mini-spiked 2.2" (rear) (2)
1844	Servo saver	1870	Tires, Sledgehammer® terra-spiked (2)
0040	Suspension pins, 44mm (2) w/ E-clips	4790R	Tires, Spiked 2.2 (R(2) (Soft Compound) w/inserts Tires, Talon 2.8" (2)/ foam inserts (2)
2640 3640	Supposion corew nin est stool (hov drive) (requires part # 2640 for a		
2640 3640	Suspension screw pin set, steel (hex drive) (requires part # 2640 for a complete suspension pin set) (Rustler®, Stampede®, Bandit)	3671 1654	Wheel hubs, hex (2)/ stub axle pins (2)

Page 5 S	Stampede® VXL:	: TQi™ Traxxas Linl	r™ Enabled 2.4GHz Radio &	& TSM® (Mo	del 36076-4) Parts List
----------	----------------	---------------------	---------------------------	------------	-------------------------

•	•		,
5853X	Wheel hubs, splined, 17mm, short (2), long (2) (blue-anodized) / wheel nuts, splined, 17mm (blue-anodized) (4)/ hub retainer M4 X 0.7 (4)/ axle pin (4) (Slash 2WD)	2748R	Tool set (includes 1.5mm hex wrench / 2.0mm hex wrench / 2.5mm hex wrench/ 4-way wrench/ 8mm & 4mm wrench/ U-joint wrench)
5353	Wheel nuts, splined, 17mm (blue-anodized) (4)	3415	Tool set with pouch (includes 1.5mm, 2.0mm, 2.5mm, 3.0mm,
5480X	Wheel wrench, splined, 17mm	• •	3.5mm, 4mm drivers/4mm. 5mm, 5.5mm, 7mm, and 8mm nut
3772A	Wheels, All-Star 2.8" (black chrome) (electric rear)		drivers/ 2mm, 3mm, and 4mm slotted screwdrivers/ #00 Phillips,
5576A	Wheels, All-Star 2.8" (black chrome) (nitro rear / electric front) (2)		#0 Phillips, and #1 Phillips screwdrivers/ 4mm and 8mm
5576	Wheels, All-Star 2.8" (chrome) (nitro rear / electric front) (2)		wrenches/ driver handle)
3772	Wheels, All-Star 2.8" (chrome) (Rustler®, Stampede® rear only)		Turnbuckles & Threaded Rods
3672	Wheels, chrome (2.2") (rear) (2)	5525	Rod ends (12)/ hollow balls (12)
3673	Wheels, chrome 2.2" (front) (2)	5347	Rod ends, Revo® (large) with hollow balls (12)
3674	Wheels, dyable nylon 2.2" (rear) (2)	3737A	Turnbuckle, aluminum (blue-anodized), camber link, front, 39mm
3675	Wheels, dyeable nylon 2.2 (front) (2)		(1)(assembled w/rod ends)/hollow balls (2)(See part 3741A for
3774	Wheels, Jato® Twin-Spoke 2.8" (chrome) (electric rear) (2)		complete camber link set)
5572	Wheels, Jato® twin-spoke 2.8" (chrome) (rear) (2)	3738A	Turnbuckle, aluminum (blue-anodized), camber link, rear, 49mm
	Transmission Components		(1) (assembled with rod ends & hollow balls) (See part 3741X for complete camber link set)
1552	3x8mm Hex Cap Screws (6)/ Washers (6)/ Wrench (1)	3737	Turnbuckle, aluminum (red-anodized), camber link, front, 39mm
5116	Ball bearings, blue rubber sealed (5x11x4mm) (2)		(1) (assembled w/rod ends)/hollow balls (2)(See part 3741X for
3792	Cover, gear/ rubber gear cover plug/ 3x6 RM (2)		complete camber link set)
5478	Flat wrench, 8mm (blue anodized aluminum)	3738	Turnbuckle, aluminum (red-anodized), camber link, rear, 49mm
3790	Gear adapter, fixed		(1) (assembled with rod ends & hollow balls) (See part 3741X for
3691	Gearbox halves (L&R) (black) w/ idler gear shaft	07444	complete camber link set)
3691A	Gearbox halves (L&R) (grey) w/ idler gear shaft	3741A	Turnbuckles, aluminum (blue-anodized), camber links, front,
5148 <b>9492</b>	Grease, white lithium		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/ wrench
3696	Idler gear, 30-tooth/ idler gear shaft (steel)	2336A	Turnbuckles, aluminum (blue-anodized), toe links, 61mm (2)
9494	Idler gear, steel (30-tooth) Input gear, 22-tooth/ input shaft (transmission) (heavy duty) (fits	2000A	(assembled w/ rod ends & hollow balls) (fits Stampede®) (requires 5mm aluminum wrench #5477)
3793	Bandit®, Rustler®, Stampede®, Slash® 2WD) Input shaft (slipper shaft) / spring pin	3741G	Turnbuckles, aluminum (green-anodized), camber links, front,
2381X	Main diff with steel ring gear/ side cover plate/ screws (Bandit,		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/
20017	Stampede®, Rustler®)		wrench
2382	Planet gears (4)/ planet shafts (4)/ sun gears (2)/sun gear alignment shaft (1) all hardened steel	3741T	Turnbuckles, aluminum (orange-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/
2388X	Planetary gear differential with steel ring gear (complete) (fits Bandit,		wrench
	Stampede®, Rustler®)	3741P	Turnbuckles, aluminum (pink-anodized), camber links, front,
9495	Pro Series Magnum 272R™ Transmission, complete (assembled)		39mm (2), rear, 49mm (2) (assembled w/rod ends & hollow balls)/
	(fits 1/10-scale 2WD Rustler®, Bandit®, Stampede®, Slash®)	3741X	wrench
5552X	Rebuild kit, slipper clutch (steel disc/ friction pads (3)/ spring (2)/ pin/ 4.0mm NL (1)/ 5.0mm NL (1))	3/418	Turnbuckles, aluminum (red-anodized), camber links, front, 39mm (2), rear, 49mm (2) (assembled w/ rod ends & hollow
2554	Screws, 3x6mm caphead machine (hex drive) (6)	2336X	balls)/wrench Turnbuckles, aluminum (red-anodized), toe links, 61mm
3931	Screws, 3x8mm flat-head machine (hex drive) (6)	2330A	(2)(assembled with rod ends & hollow balls) (fits Stampede®)
3185X	Screws, 3x8mm washerhead machine (large head for motor mount)		(requires 5mm aluminum wrench #5477)
1647	(6) Silicone Grease	3644	Turnbuckles, camber link, 39mm (69mm center to center) (assembled
5556	Slipper pressure plate & hub (aluminum alloy)		with rod ends and hollow balls) (1 left, 1 right)
3195	Top drive gear, steel (22-tooth)	3643	Turnbuckles, camber link, 49mm (82mm center to center) (assembled
3695	Transmission, complete (fits 1/10-scale 2WD Rustler®, Bandit®,	0045	with rod ends and hollow balls) (1 left, 1 right)
	Stampede®, Slash®)	3645	Turnbuckles, toe link, 61mm (96mm center to center) (2) (assembled with rod ends and hollow balls) (fits Stampede®)
	Traxxas Tools		
3433X	Body reamer (aluminum handle)		

	Traxxas Tools
3433X	Body reamer (aluminum handle)
3433	Body reamer (plastic handle)
3436	Cap, body reamer
3432	Scissors, curved tip
3431	Scissors, straight tip
8712	Speed Bit Essentials Set, hex and nut driver, 7-piece, includes premium handle (medium), travel pouch, hex drivers (straight: 1.5mm, 2.0mm, 2.5mm) and nut drivers (5.0mm, 5.5mm, 7.0mm, and 8.0mm), 1/4" drive
8720	Speed bit handle, large (overmolded)
8721	Speed bit handle, medium (one piece)
8722	Speed bit handle, premium (rubber overmold)
8710	Speed Bit Master Set, hex and nut driver, 13-piece, includes premium handle (medium), travel pouch, hex drivers (straight: 1.5mm, 2.0mm, 2.5mm, 3.0mm), (ball-end: 2.0mm, 2.5mm, 3.0mm), and nut drivers (4.0mm, 4.5mm, 5.0mm, 5.5mm, 7.0mm, 8.0mm), 1/4" drive
8711	Speed Bit Master Set, hex driver, 7-piece straight and ball end, includes premium handle (medium), travel pouch, hex drivers (straight: 1.5mm, 2.0mm, 2.5mm, 3.0mm) (ball end: 2.0mm, 2.5mm, 3.0mm), 1/4" drive
8719	Speed Bit Master Set, nut driver, 6-piece, includes premium handle (medium), travel pouch, and nut drivers (4.0mm, 4.5mm, 5.0mm, 5.5mm, 7.0mm, 8.0mm), 1/4" drive
8716	Speed Bit Set, hex driver, 2-piece ball-end (2.0mm, 2.5mm), 1/4" drive
8716X	Speed Bit Set, hex driver, 3-piece ball-end (2.0mm, 2.5mm, 3.0mm) 1/4" drive
8715	Speed Bit Set, hex driver, 3-piece straight (1.5mm, 2.0mm, 2.5mm), 1/4" drive

Speed Bit Set, hex driver, 4-piece straight (1.5mm, 2.0mm, 2.5mm, 3.0mm), 1/4" drive

8715X

If you have questions or need technical assistance, call Traxxas at:

## 1-888-TRAXXAS

(1-888-872-9927) (U.S. residents only)

For orders, calls outside the U.S., and other information, call 972-549-3000, or fax to 972-549-3011 e-mail Traxxas at support@Traxxas.com

TRAXXAS.COM